16” VARIABLE SPEED
‘A D E LTA SCROLL SAW PART NO. 900088

Revised: 06-07-04

Page1/ SS-1D /DEB



Z X
58

© 0~ (6,10 wl\)—\l

-
-0

_ A
~NOoO AR WN

NN =
-0 w©

NNNNNN
~NO AR WN

27A

WWWWN N
WN = O ©

W W W
o g B

36A

QOO DD DMDAMDAMRAMDAMDMDAMDNWWW
WN 2 O0O0CONOAPWN-20OON

[N XS K& NS N6 N
CQOWONO O

(o3 e))
N =

63

REPLACEMENT PARTS

Part No.

900200

897374

900201

1343637
1343642
900202

1343641
1243502
1343643
1246140
1243520
1246014
1310143
1343649
1340490
1343607
1246086
1243395
900674

1342737
1343464
1343608
900203

1342738
1343651
1310006
1310216
1246033
1342732
1342733
1346435
1310135
1343612
1342735
1343614
1243501
1246007
1342734
1340329
1246117
1347104
1343644
1349775
1310210
1243525
1243569
1343610
1343650
1342736
1346434
1343538
1243395
1243398
1243526
1243502
1243360
1246018
900204

1343646
1343645
1343652
1342739
1343545
1310161
1342740
1330398
900675

1342741
1342742
n 900675

=}

Description

TABLE INSERT

M3 X 12MM SPRING PIN
TABLE, T2

TABLE, T1

M6 LOCK NUT

CLAMP ASSY, T2

CLAMP ASSY, T1

M10 FLAT WASHER

SCALE

M6.4 FLAT WASHER

M6.1 LOCK WASHER

M6 X 15MM HEX HD SCREW
M5 X 8MM PAN HD SCREW
GUARD

M4 X 8MM CHEESE HD SCREW
POINTER

M5 X 20MM HEX HD SCREW
M5 HEX NUT

MOTOR, T2

MOTOR, T1

COLLAR

SPECIAL SCREW

BASE, T2

BASE, T1

COVER

M5 X 20MM ROUND HD SCREW
M8.4 EXT TOOTH WASHER
M8 X 256MM CHEESE HD SCREW
SWITCH BOX

PLATE

M4 PUSH NUT

M4 X 8MM FLAT HD SCREW
M3.9 13MM FLAT HD SCREW
BEZEL

POWER SWITCH

M4 X 10MM CHEESE HD SCREW
M4 X 8MM HEX SOC SET SCREW
KNOB

SCALE

M4 X 10MM FLAT HD SCREW
LABEL

BUSHING

POWER CORD

M4.3 EXT TOOTH WASHER
M4.1 LOCK WASHER

M4 HEX NUT

RUBBER FOOT-FRONT
SLEEVE

SLEEVE-SMALL

CLAMP

M5.1 LOCK WASHER

M5 HEX NUT

M8 HEX NUT

M8.4 FLAT WASHER

M10 FLAT WASHER

M10.2 LOCK WASHER

M10 X 25MM HEX HD SCREW
PLATE, T2

PLATE, T1

RUBBER FOOT-REAR
SPECIAL SCREW

CONTROL BOX

M4.1 FLAT WASHER

M4 X 18MM PAN HD SCREW
COVER

M4 X 12MM FLAT HD SCREW
CONTROL BOARD, T2
CONTROL BOARD, T1
JUMPER

VARIABLE SPEED SWITCH

Page 2/ SS-1D /DEB



157

103 (2)/

<

CONTROL BOARD
1342741

MOTOR
1342737

WIRING DIAGRAM VARIABLE SPEED

77777777777777777777777 ! SWITCH

(7 o \ 1342743
) — 1

GREEN

ON/OFF
SWITCH
1343614

\
[
[
[
[
[
[
[
[
[
\
[
L

SPEED SENSOR TO MOTOR

Page3/ SS-1D /DEB




Ref.

No.
100

101

102
103
104
105
106
107
108
109

110
111
112
113
114
115
116
117
118

119
120

121
122
123
124
125

126
127
128
129
130
131
132

Part No.

900205
1343602
900206
1343601
1343600
1341011
1343603
1341011
1342455
1246140
1343605
900207
1343604
1347328
1246102
1343538
1342455
1343628
1343627
1343626
1342730
900214
1343629
1343630
900209
1343624
1343631
1343632
1246109
1246160
908-25-013-1439
40-250
1347103
1346120
1346124
1347101
1346122
1346119
1346123

REPLACEMENT PARTS

Description

CLAMP ASSY, T2

CLAMP ASSY, T1

BRACKET, T2

BRACKET, T1

SUPPORT ROD

M8 X 10MM HEX SOC SET SCREW
HOLD DOWN ROD

M8 X 10MM HEX SOC SET SCREW
M5 X 10MM PAN HD SCREW
M6.4 FLAT WASHER

AIR NOZZLE

HOLD DOWN BLOCK, T2
HOLD DOWN BLOCK, T1
HOLD DOWN FOOT

M5.3 FLAT WASHER

M5.1 LOCK WASHER

M5 X 10MM PAN HD SCREW
ECCENTRIC

LEVER

SLEEVE

AIR DIAPHRAGM

SCREW W/KNOB, T2
SCREW W/KNOB, T1
SPRING

UPPER ARM, T2

UPPER ARM, T1

GROMMET

BLADE SUPPORT

M5 X 16MM SPRING PIN

M5 X 32MM SPRING PIN

O RING

QCK SET BLD CHUCK

M4 X 16MM HEX HD SCREW
BLADE CLAMP

CAM

SPRING

SPRING

M4 LOCK NUT

BUSHING

Ref.

No.

133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152

153
154

155
156
157

158
159
160

161
201
202
203

204
205

*

Part No.

1346121
1343621
1343620
1246051
1343658
1343634
1330410
1341011
1343635
1343636
1310146
1344933
1343538
1341439
1343638
1343639
1342731
1344954
1343623
900210
1343619
1343659
900089
1344367
1343597
1330397
900208
1343598
1330397
1343599
900091
1344368
1341011
1343648
422-29-101-0002
900211
1343647
OPTIONAL
1347102

Description

PAD

CHIP BLOWER TUBING

LINK

M5 X 12MM HEX SOC HD SCREW
BLADE HOLDER

M5 SQUARE NUT

M5 X 20MM SPRING PIN

M8 X 10MM HEX SOC SET SCREW
LONG BUSHING

LINK

M5 X 30MM PAN HD SCREW

M5 X 20MM HEX SOC HD SCREW
M5.1 LOCK WASHER

BALL BEARING

SHORT BUSHING

COUNTER BALANCE

PIVOT BOLT

M14.2 WAVE WASHER

SPECIAL SCREW

LOWER ARM, T2

LOWER ARM, T1

M5 SQUARE NUT

NAMEPLATE, T2

NAMEPLATE, T1

COVER

M5 X 12MM FLAT HD SCREW
SUPPORT, T2

SUPPORT, T1

M5 X 12MM FLAT HD SCREW
TOOL HOLDER

WARNING LABEL, T2

WARNING LABEL, T1

M8 X 10MM HEX SOC SET SCREW
BLADE WRENCH

4MM HEX WRENCH

PLASTIC INSERT, T2

PLASTIC INSERT, T1

BLADE

WRENCH

NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product which is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the

Delta Technical Publications Department or through your service outlet.

Page4/ SS-1D /DEB



